
Bioresource Technology 100 (2009) 5537–5545
Contents lists available at ScienceDirect

Bioresource Technology

journal homepage: www.elsevier .com/locate /bior tech
Review

Maximum use of resources present in domestic ‘‘used water”

Willy Verstraete a,*, Pieter Van de Caveye a, Vasileios Diamantis b

a Laboratory of Microbial Ecology and Technology (LabMET), Ghent University, Coupure Links 653, B-9000 Gent, Belgium
b Laboratory for Wastewater Management and Treatment Technologies, Democritus University of Thrace, Vas. Sofias 12, GR-67100 Xanthi, Greece

a r t i c l e i n f o
Article history:
Received 22 December 2008
Received in revised form 13 May 2009
Accepted 17 May 2009
Available online 4 July 2009
[...]
the incoming chemical oxygen demand (COD) load to biogas, while
40–50% was accumulated as non- or slowly degradable matter and
10–20% washed out from the system. Therefore, the UASB-ST efflu-
ent may still require further processing in ecologically sensitive
locations. Evaporation for instance, can minimize the diffuse emis-
sions of recalcitrant pollutants. Alternatively, kitchen wastes can
Fig. 1. Decentralised black water treatment with biogas and recovery of MAP (after Zeem
tank; MAP, magnesium ammonium phosphate; OLAND, oxygen-limited autotrophic nitr
be added to blackwater to increase the biogas yield per site, which
has a significant impact on the process economics.

The treatment of grey waters offers significant potential for re-
use on-site since they are free from feaces, urine and pathogens
and they receive a more positive acceptance by the public. Differ-
ent options for greywater treatment have been reported previously
(e.g. Nolde, 1999; Ramon et al., 2004; Zeeman et al., 2008).

In Table 2, a comparison of the energy requirements by conven-
tional respectively source separated water treatment is given. The
anaerobic digestion-based approach is energy positive and offers
potential for N, P and water reuse at the local level. Moreover,
the diffuse emission of pharmaceuticals is diminished by the use
of an anaerobic treatment of the blackwater, which allows a higher
degradation of certain pharmaceuticals (Carballa et al., 2007).

By further processing the effluent from the UASB-ST, it is possi-
ble to recover phosphorus as struvite (theoretically 0.28 kg P per
year and per IE).The ammonium nitrogen is only partially removed
from the effluent and needs therefore a further nitrogen removal
step which can be performed in an oxygen-limited autotrophic
nitrification/denitrification (OLAND) reactor (Vlaeminck et al., in
press). This method, based on partial nitritation and anammox,
allows a significant decrease of the operational costs compared
to conventional nitrification/denitrification process (Fux and
Siegriest, 2004).

Note that on average, the electricity consumption per IE per
year in the industrialized world is of the order of 1000 kWh. Hence,
this decentralised approach, making a potential difference of some
30 kWhel per IE per year (Table 2), offers a potential saving of the
order of several percentages. Moreover, decentralised heat produc-
tion can be considered if biogas is valorised in combined heat and
power systems.

3. New approach for centralized sewage treatment

3.1. Products to recover

3.1.1. Water
Due to the presence of micropollutants, direct reuse of effluent

from the conventional activated sludge (CAS) as drinking water is
an et al., 2008). Abbreviations: UASB-ST, upflow anaerobic sludge blanket – septic
ification/denitrification; HRT, hydraulic residence time.



Table 2
Energy balance for conventional and source separated processing of domestic effluents per inhabitant equivalent (IE) and per year.

A Conventional design Activated sludge; power consumed �25 kWhel

B New design
8>>>>>>>>><
>>>>>>>>>:

Anaerobic digestion; power recovereda

BW = 5 m3 biogas
)

� +10 kWhel
a

GW = 0 m3 biogas
Aerobic post-treatment, power consumed

BW
)

Estimated at 20% of conventional � �5 kWhel

GW

Total +5 kWhel

Difference D 30 kWhel

Abbreviations: BW, black water; GW, grey water; el, electrical; IE, inhabitant equivalent.
a The biogas yields some 10 kWh thermal energy on the side.

Fig. 2. Process and cost overview for conventional activated sludge followed by UF/RO polishing (after Van Haandel and Van der Lubbe, 2007 and Van Houtte and
Verbauwhede, 2008). Abbreviations: CAS, conventional activated sludge; UF, ultrafiltration; RO, reverse osmosis; R, recovery, CAPEX, capital expenditure; OPEX, operational
expenditure.

5540 W. Verstraete et al. / Bioresource Technology 100 (2009) 5537–5545
not feasible. An extra polishing step by membranes is necessary.
After CAS, the effluent is treated by microfiltration (MF) or ultrafil-
tration (UF) so that a complete retention of the suspended and col-
loidal particles occurs. At the same time a major part of the
pathogens is also removed. To counter the unwanted presence of
organic micropollutants in the source waters for fresh- or drinking
water production, an advanced polishing step is required. One of
the new and advanced techniques is reverse osmosis (RO) polish-
ing in order to counteract the diffuse emissions of persistent com-
pounds such as personal care products and pharmaceuticals
(Radjenovic et al., 2008). The process described above is capable
to produce high quality water and several large-scale installations
are currently in operation (e.g. Water Factory 21, USA; West Basin
Plant, USA; Torreele Plant, Belgium). The total costs (Capital Ex-
penses (CAPEX) + Operational Expenses (OPEX)) associated with
MF of secondary effluent have been reported to be of the order of
€0.35/m3 (Durham et al., 2001). This value was based on actual
capital and operational expenses of the West Basin Water Recy-
cling Plant (Q = 11 280 m3/d). The costs for producing freshwater
from secondary effluent using RO have been reported to equal
€0.44/m3 (Cote et al., 2005) and €0.46/m3 (Dewettinck et al.,
2001; Van Houtte and Verbauwhede, 2008). These values include
the pre-treatment of the water (by UF). Because of the additional
costs of conventional activated sludge (€0.3–0.6/m3) and the reuse
treatment, the total process is costly (�€0.8–1.1/m3) and moreover
complex. A more detailed cost calculation and process overview of
the Torreele plant is given in Fig. 2. The benefit of water reuse is
included in the total cost balance.

In the membrane bioreactor (MBR) technology, the activated
sludge produced during the aerobic decomposition of organic mat-
ter is separated from the treated water by direct membrane filtra-
tion. The membrane bioreactor has found numerous applications



W. Verstraete et al. / Bioresource Technology 100 (2009) 5537–5545 5541
for wastewater treatment and reuse strategies due to the compat-
ibility with RO systems (Cornel and Krause, 2006; Yang et al., 2006;
Lesjean et al., 2004). The total costs (CAPEX and OPEX) for MBR
treatment system are slightly higher than those of activated
sludge, but in the range of €0.3–0.6/m3 (Cote et al., 2004; Cote
et al., 2005). Adding an extra cost of €0.3–0.4/m3 for treating the
effluent from the MBR using RO gives a total of €0.6–1.0/m3 of
wastewater treated.

3.1.2. Energy
The main source of energy at a municipal CAS treatment plant is

the biogas produced by the anaerobic sludge digesters during the
process of sludge stabilization. During the fermentation process,
the biodegradable organics present in the primary and secondary
sludge are transformed to methane and carbon dioxide at one hand
and new microbial biomass on the other hand. Approximately
0.5 kg per kg of sludge, expressed as COD, is converted to biogas.
The residual non-biodegradable matter (0.4 kg) and the new
anaerobic biomass (0.1 kg) are exported with the effluent slurry.
Thus, only part of the energy can be recovered, i.e. 25% of the
incoming raw water COD load. The recovered energy is used for
powering gas engines, producing electrical and thermal energy
for on-site use. The cost of electricity for a CAS system is about
80% of the energy cost. On the other hand only 40% of electrical en-
ergy consumption can currently be covered by power generation
on-site (Schwarzenbeck et al., 2008).

An alternative option for energy recovery from domestic
effluents is the direct anaerobic digestion. The application of the
UASB process directly on sewage has been applied in hot-climate
countries and only partial energy recovery is possible, due to the
solubility of methane in the effluent. In moderate climates, this ap-
proach is not advisable, due to the low ambient temperature. The
losses of methane dissolved in the effluent contribute to the cli-
mate change. Methane has a ±25 times higher global warming po-
tential than carbon dioxide (Lelieveld et al., 1993). Also the COD
removal during direct anaerobic digestion of sewage is at maxi-
mum 60–70% (van Haandel and Lettinga, 1994). The main problem
is that sewage is too diluted for optimal direct anaerobic digestion
and a significant part of the produced methane (up to 40%) is dis-
solved in the liquid phase and lost with the effluent. As a conse-
quence, only 40–45% of the organic carbon energy content is
recovered in practice. Alternative strategies should be applied in
order to make anaerobic digestion compatible with wastewater
treatment.

3.1.3. Nutrients
Nitrogen can be preserved in part by recovering it in the form of

magnesium ammonium phosphate (Carballa et al., 2009). Alterna-
tively, it can be released as ammonia and recovered as an ammo-
nium salt by air stripping followed by an acid wash. Moreover,
the ammonium can be converted in part or totally to nitrate by
nitrification. The challenge for the next decade is to develop meth-
ods to produce reliable concentrated nutrient solutions from ‘‘used
water”. If one achieves the latter, they can qualify as ‘‘natural stable
fertilizer (NSF)” for the regulator and the agronomist.

Phosphorus can be removed directly from the raw wastewater
by precipitation with iron, aluminium, lime or magnesium. The
iron or aluminium phosphate containing sludge can be chemically
processed (alkaline treatment) for releasing the phosphorus con-
tent and transform the phosphorus to calcium phosphate, which
is the raw material of the phosphorus industry (Morse et al., 1998).

In cases where simultaneous precipitation of phosphates inside
the aeration tank is performed or the organic and inorganic sludges
are mixed, chemical bound P release requires thermal treatment
under acidic or alkaline conditions, e.g. by the Krepro, BioCon
and AquaReci process (Levlin et al., 2002). These technologies have
been applied in Sweden and operational data have been published
by Hansen et al. (2000) and Stendahl and Jafverstrom (2003). How-
ever, the consumption of large amounts of chemicals (approxi-
mately 0.5–1.0 mol acid or base per mole phosphate) and energy
(operational temperature of 100–140 �C) render these methods
as yet not cost-effective (Hansen et al., 2000).

Phosphorus recovery as struvite (MgNH4PO4) requires moder-
ate process conditions (low concentration of suspended solids
and water pH above 7.5) but the molecular ratio of
Mg2+:NH4

+:PO4
3- should be 1:1:1 which often demands the supple-

mentation of magnesium. Approximately 1 kg of struvite can be
crystallized from 100 m3 of wastewater (Shu et al., 2006) and the
latter material has a potential use as a fertilizer. The struvite pel-
lets, free from toxic impurities, were valued at €250/ton dry matter
by fertilizer companies in Japan (Roeleveld et al., 2004). Production
costs from sewage sludge supernatant may vary from €220 to 730/
ton (Doyle and Parsons, 2002) in Australia and Japan and up to
about €2750/ton in the Netherlands (Roeleveld et al., 2004). Due
to the limited resource of phosphorus and the demand for fertil-
izer, the recovery of phosphorus from sewage will have to be prac-
tised in the near future.

3.2. Technological hardware

3.2.1. Up-concentration techniques
A new process layout that enables maximal recovery of water,

energy, inorganic and organic fertilizers from domestic discharges
is schematised in Fig. 3. The domestic ‘‘used water” is initially pre-
treated by mechanical means (screening, grit removal, microstrain-
er) to remove large particles and sand. To up-concentrate the water
one can use dynamic sand filtration (DSF), dissolved air flotation
(DAF), membrane filtration, biological sorption or a combination
thereof, and produce an effluent with low levels of suspended
and colloidal solids. Simultaneous removal of soluble organic mat-
ter by appropriate usage of poly-electrolytes during DSF or DAF can
be necessary. The key point is that quality of the effluent must be
suitable for UF/RO. Thus, freshwater can be recovered as a first
product of the proposed method.

The approach of Primary Enhanced Filtration of sewage was
proposed by the group of Tchbanoglous (Jimenez et al., 2000) in
the 80s and several study projects (Matsumoto et al., 1982; Eng-
land et al., 1994) and industrial experiences with the Zimpro Hydro
Clean sand filter have been quoted. Direct sand filtration of domes-
tic used water is an interesting option for water pre-treatment and
the majority of suspended solids (SS) can be retained. The removal
efficiency for SS may vary from 50–90% in accordance to the
hydraulic loading rate, filter design and medium characteristics.
A significant part of the COD may also be removed but to a lesser
extend compared to the suspended solids. The effluent still con-
tains colloidal matter which renders direct reverse osmosis
problematic. The use of flocculants however can increase filter per-
formance. The total costs associated for granular media filtration or
dynamic sand filtration are in the order of €0.05–0.06/m3 (Asano,
1998), including the cost for alum or iron.

Filtration can be integrated with the design of dissolved air flo-
tation (DAF) facility. DAF is efficient in removing particles and can
substantially decrease the particle load to the filters compared to
direct filtration. The combination of two-stage DAF and dual media
filtration resulted in SS and COD removal of the level of 99% and
75–85% respectively (Krofta et al., 1995). This integration permits
designing filters at higher rates. The total costs for dissolved air flo-
tation approximate those for rapid sand filtration (of the order
€0.05–0.06/m3).

Alternatively, flocculation of the sewage can be performed as an
advanced primary treatment followed by a sedimentation step and
stabilisation of the settled organics. In order to avoid the use of



Fig. 3. Process scheme based on up-concentration of wastewater at a centralised plant thus allowing maximal recovery of resources from domestic wastewater.

5542 W. Verstraete et al. / Bioresource Technology 100 (2009) 5537–5545
chemical flocculants and the consequent flocculant-associated
problems during stabilisation, a two-stage system is known in
practise i.e. the Adsorption Bio-Aeration method where the acti-
vated sludge acts as a flocculant (Boehnke et al., 1998). In the first
phase, adsorption and immobilisation of the organics occurs. The
surplus sludge is energy rich and therefore, it can be valorised
through anaerobic digestion with an energy self-supporting waste-
water treatment as a consequence. In the second phase mineralisa-
tion and nitrification take place. The two-stage system permits a
decrease of the footprint of the wastewater treatment plant, due
to the high organic loading rates in the adsorption stage. A variant
of the AB-method is the bioflocculation–adsorption, sedimentation
and stabilization process (BSS) where no aeration is performed in
the bioflocculation–adsorption step (Zhao et al., 2000).

Membrane filtration is a technology suitable for separation of
suspended, colloidal and soluble impurities from water. Despite
the evolving performance of membranes, limited publications re-
port on the use of membranes in the primary treatment in order
to tackle the environmental footprint issue of wastewater
treatment.

Results from a pilot cross-flow microfiltration system on pri-
mary effluent revealed surprisingly high fluxes of the level of
100–200 L/m2 h (Bendick et al., 2005). Despite the high quality
effluent, the main limits to efficient large-scale application of
membrane technology are the fouling phenomena. These phenom-
ena result in a decreasing permeate flux during membrane process
exploitation. Membrane fouling is an extremely complex physico-
chemical phenomenon; usually several mechanisms are involved
simultaneously. On the other hand, it is possible to counter severe
fouling of the membranes with an increase in operational costs
(Bourgeous et al., 2001). Based on understanding the fouling mech-